Final Report

Review of Available
Technologies for the Removal of
Selenium from Water

Prepared for

North American Metals Council

Morth American Metals Council

June 2010

CH22NVIHILL

Tom Sandy, P.E.

CH2M HILL

11301 Carmel Commons Blvd. Suite 304
Charlotte, NC 28226

Cindy DiSante, P.E.

CH2M HILL

1100 112th Avenue NE, Suite 400
Bellevue, WA 98004






Acknowledgements

The North American Metals Council - Selenium Work Group and CH2M HILL would like
to thank its members who contributed their experiences in management of selenium
documented within this report. The Council and CH2M HILL also thanks the following
sector leads for their time and contribution to this report: Alan Prouty (mining and
[...]
4-8 Operating Cost Curve for Conventional Reverse Osmosis............cccccceuvuruirniriiininnnnenne. 4-17
4-9 Conventional Reverse Osmosis System Process Flow Diagram for Cost Estimate.......4-18
4-10 Photo of Evaporation Ponds at Tulare Lake Drainage District ............ccccccoviiicininnnnene. 4-21
4-11 Spray Evaporators used in an Enhanced Evaporation System.............ccccccceeicinininnnne. 4-23
4-12 Total Installed Capital Cost Curve for Mechanical Evaporation/Crystallization........ 4-27
4-13 Operating Cost Curve for Mechanical Evaporation/Crystallization.................cc.c....... 4-27
4-14 Mechanical Evaporator/Crystallizer Process Flow Diagram for Cost Estimate........... 4-28
4-15 Total Installed Capital Cost Curve for Ion Exchange............ccccovniiiiiiinniiines 4-35
4-16 Operating Cost Curve for Ion Exchange............ccccccociiiiiiiiiiiiiic, 4-35
4-17 Ion Exchange Process Flow Diagram for Cost Estimate............cccccccovvvniiiiniiinnnnas 4-36
4-18 Total Installed Costs for Iron Co-Precipitation .........coccccevveeueenneecinnieeeneeceeeeenenes 4-39
4-19 Operating Cost Curve for Iron Co-Precipitation ..., 4-39
4-20 Iron Co-Precipitation Process Flow Diagram for Cost Estimate............cccccccevriririiinnnns 4-40
4-21 Zero Valent Iron Process Flow Diagram Using Column Setup with Steel Wool as ZVI
MR ... 4-46
4-22 Zero Valent Iron (Granular) Process Flow Diagram Using Reactor Setup.................... 4-47
4-23 Total Installed Costs for ZVI Using Column Setup with Steel Wool Media ................. 4-49
4-24 Operating Cost Curve for ZVI Using Column Setup with Steel Wool Media .............. 4-50
4-25 Total Installed Costs for ZVI (Granular)..........cccceceveineiniineinicneencnceneeeeeneeene 4-50
4-26 Operating Cost Curve for ZVI (Granular) ...........cccccvieiiniiiiniiiniicciae, 4-51

XXvi COPYRIGHT 2010 BY CH2M HILL, INC.



CONTENTS

4-27 Redox Profile of Biological Reduction............cccccccucuiuiiiiiiiiiiiiiiiiiiiicccccca 4-55
4-28 Total Installed Costs for ABMet® System ...........ccccccuiiiiiiiiiiiiiiniiicceeas 4-64
4-29 Operating Cost Curve for ABMet® System ...........cccccceiiiiiiiiiininiiiccceees 4-64
4-30 ABMet® System Process Flow Diagram for Cost Estimate .............ccccceeviiiiiniccccnnes 4-65
4-31 Fluidized Bed Reactor Process Flow Diagram.............ccccceoiviiiiiiiininnniinniicicnas 4-67
4-32 Total Installed Costs for FBR SysStem ...........cccccceuvuiiiiniiiiiniiiiicicccccccccccccccc, 4-69
4-33 Operating Cost Curve for FBR System...........cccccoeiiiiniiiiiniiiiiniiiicicccee 4-69
4-34 View of Surface Flow Wetland and Subsurface Flow Wetland.............c.ccccccooniiiniins 4-72
4-35 Diagram of a Subsurface Flow Wetland ..., 4-73
4-36 Wetlands Mesocosm Test, City of Oxnard, California............ccccoceeiiniiiicinncinnnenne. 4-75
4-37 Example of Multi-Stage Constructed Wetland Configuration .............cccccccvvviiinnnnnne. 4-77
4-38 Total Installed Costs for Subsurface Flow Wetlands ............cccooiiiiininnnn, 4-79
4-39 Operating Cost Curve for Subsurface Flow Wetlands............ccccccccevviniiiinninnnnne 4-80
4-40 Passive Treatment System: Biochemical Reactor..............cccccccvviiiiiininiiiniiiiinn, 4-81
4-41 Conceptual Diagram of a Permeable Reactive Barrier.............cccoccoeivviiiiiiiinnnnne. 4-84
5-1 Agricultural Areas Susceptible to Elevated Selenium Levels in Drainage in the Western
United States ... 5-2
5-2 Integrated On-Farm Drainage Management Example ...........ccccccccovviiinnniinnicnnn, 5-4
5-3 Seep Observed Near Toe of Waste Rock Impoundment.............cccccevvreionneccinnecnnennes 5-7
5-4 Seep Flowing into PONd ..........ccccociiiiiiiiiiiiiiiiiii e 5-8
5-5 ZVI Pilot Test using Iron-Impregnated Foam as ZVI Media...........ccccccccvuiiiiiiiinnee. 5-17
5-6 ZVI Pilot Test using Steel Wool as ZVI Media..........ccccceviviiiiiiiiiiiiiiiniiicccccccce, 5-17
5-7 Passive Biochemical Reactor Test ...........ccccciiiiiiiiiiiiiiiiiiee 5-18
5-8 Pilot-Scale Passive Biochemical Reactor Flow Diagram Seep Flowing into Pond.......... 5-20

5-9 Pilot-Scale Passive Biochemical Reactor Selenium Concentrations (Preliminary Data) 5-20
5-10 Pilot-Scale Passive Biochemical Reactor Flow and Hydraulic Retention Time

(Preliminary Data)..........cccovviiiiiiiiiic s 5-21
5-11 Process Flow Diagram for Treatment of a Weak Acid Solution Containing Mercury and

SELENIUIN ..o 5-22
5-12 Tailing Neutralization Circuit Process Flow Diagram..............cccccoeueiiiiiinincncnnne. 5-23
5-13 JEB Water Treatment Plant Process Flow Diagram............ccccccoeiivnniinniiinnncinnns 5-24
6-1 Fate of Predominant Selenium Species in Coal-fired Power Plants Source: Electric Power

Research INStItute ... 6-1

6-2 Limestone Forced Oxidation Flue Gas Desulphurization System Example Configuration6-2
6-3 Dissolved Selenium Load in Untreated FGD Water Compared to Other Streams for

Power Plants with FGD Systems Installed .............ccccocooiiniiiiiiiie, 6-3
6-4 Dissolved and Particulate Selenium in Untreated FGD Water .............cccccooeviiinnnnnnee. 6-3
6-5 Effect of Forced Oxidation on Selenium Speciation in FGD System Liquid...................... 6-4
6-6 Types of FGD Water Treatment Technologies Implemented in the United States........... 6-8
6-7 Site PG1 FGD Water Treatment Process Flow Diagram............ccccccoviiiininiiinniinnnnnns 6-11

6-13
6-8 Site PG6 FGD Water Treatment Process Flow Diagram.............cccccoeuviiiiiiiiniccicnnne. 6-13
6-9 Site PG8 FGD Water Treatment Plant Process Flow Diagram.............ccccccccciiiinnnnnee. 6-15
6-10 Site PG9 FGD Water Treatment Plant Process Flow Diagram............cccccocviiiinnnnc. 6-17
6-11 Site PG7 FGD Water Treatment Plant Process Flow Diagram............cccccccccviiiiinnee. 6-18
6-12 Site PG10 FGD Water Treatment Plant Process Flow Diagram...........c.ccccccoeiiiinnnnen. 6-20
6-13 Site PG2 FGD Water Treatment Plant Process Flow Diagram.............ccccccocviiiinnnee. 6-23

COPYRIGHT 2010 BY CH2M HILL, INC. XXVII



CONTENTS

6-14 Site PG2 Total Selenium Removal by Physical/ Chemical Treatment.............ccccccuneeeee. 6-24
6-15 Site PG2 Dissolved Selenium Removal by Physical/Chemical Treatment.................... 6-24
6-16 Site PG2 Total Selenium Removal by ABMet® Treatment .........cccccceveueeirrreueennecccnnnes 6-25
6-17 Site PG2 Total Selenium Removal by ABMet® Treatment (Logarithmic Scale)............. 6-26
6-18 Site PG2 Selenate Removal by ABMet® Treatment ............ccccceeveueenneeiecinineneennieeenenes 6-26
6-19 Site PG2 Selenite Removal by ABMet® Treatment ............c.ccccouvviiniiniiiiiicciicccce, 6-27
6-20 Site PG3 FGD Water Treatment Plant Process Flow Diagram.............cccccceeeiiiniiininns 6-28
6-21 Site PG3 Total Selenium before and after Solids Settling.............ccccooeeciniriiiinniinns 6-29
6-22 Site PG3 Particulate and Dissolved Selenium after Solids Separation...........c.cccceuueee. 6-29
6-23 Site PG3 Particulate and Dissolved Selenium through Biological Treatment............... 6-30
6-24 Site PG4 FGD Water Treatment Plant Process Flow Diagram............cccooeiiiiniiinnnns 6-31
6-25 Site PG4 Total Selenium before and after Solids Separation...........c.ccceceeveerieiniceniencnnee 6-32
6-26 Site PG4 Total Selenium through the Constructed Wetland...............cccccoiiinin. 6-33
6-27 Site PG5 FGD Water Treatment Plant Process Flow Diagram.............cccccoeiininiiiinnnes 6-34
6-28 Site PG5 Total Selenium before and after Solids Separation...........ccccceceeveereenicenienennee 6-35
6-29 Site PG5 Total Selenium Removal through Constructed Wetland ................c..ccccoce.. 6-36
6-30 Vertical Flow Wetland Pilot Test Results for Total Selenium.............cccccoevrirrnnnnne. 6-37
7-1 Typical Oil Refinery Process Flow Diagram ...........cccccoceveiiniiiiniinniiiiccinnecenes 7-3
7-2 Typical Biological Nutrient Removal Treatment System.............cccccccuiiiiiiiiiiiiinnne. 7-7
7-3 Conventional Activated Sludge Treatment System ............cccccoeviiiiiiiiiiiiiiciiccce, 7-7
7-4 Refinery Stripped Sour Water Effluent Treatment System Process Flow Diagram ......... 7-9
7-5 Refinery Biotreater Effluent Treatment System Process Flow Diagram .......................... 7-11
7-6 ACHTLO® PIOCESS......eviuiiieieiieieeere ettt ettt 7-13

XXViii COPYRIGHT 2010 BY CH2M HILL, INC.



Acronyms and Abbreviations

AA
ABMet®
AACEI
ABSR
°C

°F
ng/g
ng/L
ug Se/L
BOD
CaCO;
COD
DBA
DO
DRC
EC

ED
EDR
EES
EP
EPRI
ESP
FBR
FGD
GAC
H.Se
HRP

activated alumina

Advanced Biological Metals Removal
American Association of Cost Engineers International
algal-bacterial selenium removal
degrees Celsius

degrees Fahrenheit

micrograms per gram
micrograms per liter
micrograms selenium per liter
biochemical oxygen demand
calcium carbonate

chemical oxygen demand
dibasic acid

dissolved oxygen

dynamic reaction cell
electrocoagulation
electrodialysis

electrodialysis reversal
enhanced evaporation system
evaporation pond

Electric Power Research Institute
electrostatic precipitator
fluidized bed reactor

flue gas desulphurization
granular-activated carbon
hydrogen selenide

high-rate pond

COPYRIGHT 2010 BY CH2M HILL, INC.

XXIX



ACRONYMS AND ABBREVIATIONS

HRT
ICP-MS
IFDM
Lpm
ms3
m3/day
MDL
MF

mg/L
mg/kg
mg Se/kg

MSE
MW
NAMC-SWG
NF
NPDES
NSMP
NTU
O&M
ODA
ORP
PRB
psig
RCRA
redox
RO
SBA
SBR

XXX

hydraulic retention time

inductively coupled plasma mass spectrometry

Integrated On-Farm Drainage Management
liters per minute

cubic meters

cubic meters per day

method detection limit
microfiltration

million gallons per day

milligrams per liter

milligrams per kilogram
milligrams selenium per kilogram
millimeter

MSE Technology Applications, Inc.

molecular weight

North American Metals Council - Selenium Work Group

nanofiltration

National Pollutant Discharge Elimination System

Nitrogen and Selenium Management Program

Nephelometric turbidity unit

operation and maintenance

overburden disposal area

oxidation reduction potential

permeable reactive barrier

pounds per square inch gauge

Resource Conservation and Recovery Act
oxidation-reduction

reverse osmosis

strong base anion

sequencing batch reactor

COPYRIGHT 2010 BY CH2M HILL, INC.



ACRONYMS AND ABBREVIATIONS

SCR
SDI
SeO»
SF
SSW
SWS
TCLP
TDS
TIC
TiO2
TOC
TSS
UASB
UF
USBR
usD
USDOE
USEPA
US gpm
uv
VSEP®
WSPA
ZLD
ZVI

selective catalytic reduction

silt density index

selenium dioxide

safety factor

stripped sour water

sour water stripper

Toxicity Characteristic Leaching Procedure
total dissolved solids

total installed cost

titanium dioxide

total organic carbon

total suspended solids

upflow anaerobic sludge blanket
ultrafiltration

United States Department of Interior, Bureau of Reclamation
United States dollar

United States Department of Energy
United States Environmental Protection Agency
United States gallons per minute
ultraviolet

Vibratory Shear Enhanced Processing
Western States Petroleum Association

zero liquid discharge

zero-valent iron

COPYRIGHT 2010 BY CH2M HILL, INC.

XXXI






1.0 Introduction

Selenium is widely distributed throughout most soils and natural waters. Increasingly, as
regulatory limits are becoming more stringent, selenium is presenting a significant
challenge to wastewater treatment. Like any constituent that is present in water at low
concentrations, it is difficult to consistently achieve low parts per billion effluent limits with
water treatment technologies. Management and treatment of selenium to these low limits is
technically challenging and expensive.

This review is centered on industry-specific approaches to selenium management.
Industries represented in the North American Metals Council - Selenium Work Group
(NAMC-SWGQG) are faced with managing selenium in water from processes that include the
mining and agriculture, power generation, and oil and gas industry sectors. The water and
wastewater characteristics discharged from each industry’s processes differ from those of
other industries, so treatment technologies and source-control management strategies
cannot be applied uniformly for each industry.

There are three management approaches for control of selenium in water: prevention of
release, control of the source of selenium in the environment, and water treatment (Brienne
et al., 2009). Prevention of release and source control strategies are more desirable than
water treatment as these strategies are generally more cost-effective than removal of
selenium by water treatment while minimizing risk to potential ecological receptors.
Treatment may be a component of a successful selenium management strategy, but it is to
be considered only if prevention and source control measures cannot be feasibly
implemented. Although the focus of this report is on treatment technologies for the removal
of selenium from water, prevention and source control strategies are also discussed.

1.1 Objectives
The objectives of the review are to:

¢ Summarize industry-specific approaches to management of selenium in water by
reviewing strategies for prevention, source control, and treatment.

e DProvide a clear and detailed summary of the available physical, chemical, and biological
selenium removal technologies.

e Describe case studies of selenium treatment applications to aqueous effluents at the
pilot or full-scale stage for the following industry sectors:

— Mining and agriculture
— DPower generation
— Oil and gas

1.2 Approach

The information included within this review is based on:

COPYRIGHT 2010 BY CH2M HILL, INC. 1-1



1.0 INTRODUCTION

e Literature surveys;
e Interviews conducted with industry-specific facility managers;

e Case studies provided by agriculture, mining, power generation, and oil and gas
industries; and,

e CH2M HILL’s water and wastewater treatment subject matter and industry expertise.

This review includes a discussion of the treatment process, treatment configuration, typical
removal levels for selenium, factors that affect selenium removal, advantages and
limitations of the technology, and capital and operating costs of the technologies.

1.3 Review Limitations

The data presented in this review came from a variety of sources, including a literature
search of published data, case studies from NAMC-SWG members, and CH2M HILL
experience. Because data were collected from various sources, the quality of the data could
not be verified. Sample methods, sample filtration, sample preservation, and analytical
methods differed among the data reviewed.

This review summarizes case studies of full-scale and pilot-scale technologies implemented
for selenium removal from water. This is based on technologies currently implemented at
facilities and therefore represents a snapshot in time of selenium removal technologies being
used by the various industry sectors.

1.4 Organization

This review is organized into the following sections:

e Section 1.0, Introduction — provides a summary of the purpose, objectives, approach,
and report organization.

e Section 2.0, Selenium Sources and Important Characteristics — provides a brief review of:
— Selenium benefits/toxicity and biological reactions involving selenium;

— Description of different (natural and anthropogenic) sources of selenium in the
target industries;

— Selenium chemical properties and speciation;

— Selenium-metal (cation/anion) interactions and their effects on selenium toxicity and
treatment effectiveness;

— DPotential analytical methods for its detection in biological and non-biological
samples; and,

— Current environmental and regulatory challenge regarding selenium.

e Section 3.0, Source Control and Prevention Strategies presents strategies to mitigate
release of selenium in the specific processes in each industrial operation where selenium
predominates.

1-2 COPYRIGHT 2010 BY CH2M HILL, INC.



1.0 INTRODUCTION

Section 4.0, Overview of Water Treatment Technologies for Selenium Removal, includes
a summary of available physical, chemical, and biological treatment technologies that
have been tested at bench, pilot or full-scale for selenium removal.